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CF 3,84 GHz 1001 pts Spen 160.0 MHz CF 3,84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result
M1 I .81 dam b dowr 78,92 MHz M1 £ 6.94 dam b dowr
Ti 1l -16,94 dém | I 26,00 18 T1 1 -17.28 dém | I
T2 4 3 -17 37 dém G factar 47.8 TZ 1 -16.18 dBm G factar
i i (1711 m

] i e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A480 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 100MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

Offsat §

SWT

B e RBW 1 Mz

o8 & RBW 1 MHz
2 5 @ VBW 3 MH: Mode auto FFT K2 @ VBW 3 MH: Mode auto FFT
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Marker Marker
Type | Ref | Tro | ¥-walug |__Function | Function Result | Type | Ret | Tro | |__Function | Function Result |
M1 I b dowr M1 b dowr 1005 M
Ti 1l I T1 1 I 26.1
T2 4 -17.43 dam G factar TZ 1 G factar
il T TN v il

64QAM

256QAM

Middle Channel

Middle Channel

aB e RBW 1 Wiz Ret Lavel 2 dEm  Offset 520 0B e RBW 1 Wiz
b5 w VBW 30MHz  Mode Auto FET b ALt 0GB SWT s @ VBW 30H:  Mode Auto FET
SGL Count 100,100
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Ml Ml
(5] S (5]
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Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result
M1 I 453 dam . dowrt M1 13 §.13 dim . dowrt
Ti 1l -13.85 dém | I T1 1 -21.08 dém | I
T2 4 -16.78 dbm G factar TZ 1 -19.10 dém G factar
J ] T o T
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SPORTON LAB.
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Report No. :

FG051802I

FR1 UL-MIMO n77 / 100MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel

Middle Channel

Offset §.20 08 w RBW 1 Mz Rat Lavel dBm  Offset 520 06 = RBW 1 Mz
SWT 282y @ VBW 3MHz  Mode Auto FET e Att COE SWT |5 @ VBW 3MHZ  Modo Auto FET
SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I 6.03 dam . dowrt 1003 MHz M1 7.84 dam . dowrt 1003 MHz
Ti 1l -1%,95 dém | I 26,00 18 T1 1 -19.57 dém | I 26.00 df
T2 4 -18,85 dbm G factar 36.1 TZ 1 -15.00 dBm G factar 36,1
i J i [ i J L[] o

64QAM

256QAM

Middle Channel

Middle Channel

Ref Level 25.20 dom  OFfset 520 0b w RBW 1 MHz Rat Lavel dim  Offset 52
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unt 1007100 SGL Count 100,100
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Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result
M1 I EX 7.99 dam b dowr 300.1 MHz M1 £ 5.00 dém b dowr
Ti 1l 8.69 dém | I 26,00 18 T1 1 -18.86 dém | I
T2 4 -15.75 dbm G factar 36.1 TZ 1 -21,85 dém G factar
i i (1711 m

yi

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589

FAX . 86-755-8637-9595

FCC ID : ZMOFM350GL

Page Number

1 A482 of AB28

Report Issued Date : Apr. 06, 2021

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

Occupied Bandwidth

Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
M2 M
BW 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 8.57 8.59 8.57 8.55 8.55 8.57 8.57 8.53
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
M2 M
BW 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 13.67 13.55 13.55 13.49 13.61 13.64 13.61 13.61
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
M2 M
BW 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 18.26 18.18 18.10 18.26 18.26 18.26 18.26 18.18
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
M2 M
BW 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 38.12 38.12 38.12 38.04 38.20 38.20 37.96 38.12
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
M2 M
BW 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 47.35 47.35 47.75 47.65 47.55 47.35 47.55 47.15
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
M2 M
BW 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM | 256QAM QPSK 16QAM 64QAM | 256QAM
Middle CH 57.54 58.02 57.90 57.66 58.38 57.66 58.14 58.02
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SPORTON LAB.
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FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM

Mode
M2 M
BW 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 76.88 77.52 77.68 77.84 77.36 77.36 77.04 77.20
Mode FR1 UL-MIMO n77 : OBW(MHz) / CP-OFDM
M2 M
BW 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz 100MHz
Mod. QPSK 16QAM 64QAM 256QAM QPSK 16QAM 64QAM 256QAM
Middle CH 96.70 97.10 97.10 97.30 96.50 97.30 97.10 96.70
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SPORTON LAB.
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Report No. : FG051802I

FR1 UL-MIMO n77 / 10MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 5.20 06 & RBW 100 bz Rat Lave dim  Offset 520 db w RBW 100 thz
SWT 37905 w VBW 300 bHz  Mode Auto FFT b ALt 0GB SWT  370ps w VBW 300kHz  Mode Auto FFT
SGL Count 100,100
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<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Span 20.0 MHz CF 3,84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ret | Tre | ¥- | Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I E m M1 i : 9.53 dam
Ti 1l Occ Bw £ 571428573 MHz T1 1 5.60 dém Occ Bw B 501408501 Wiz
T2 4 TZ 1 629 dam
i ) i [ i ) L[] o
: = =
Ref Level 25.20 dom  OFfset 520 06 w RBW 10 Ret Lavel dim  Offset 520 db = RBW 100
30dE SWT 3705 w VBW 30 Mode Auto FF T b ALt 0GB SWT  370ps w VBW 300kHz  Mode Auto FFT
unt 1007100 SGL Count 100,100
(@ 10n My @17k Max
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20 d2 1 z 20 da 1
O v 3.571420571 MHz O v [
10 d . ¥ L =3 s t 10 doer o
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" ! . _Aap A e 2
100 dm—t (I \1 10 dim—t L
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! s
50 cm—]| | el | U At
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CF 3,84 GHz 1001 pts Span 20.0 MHz CF 3,84 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 ] 424 dam M1 i 3.833561 Griz 6.03 dom
Ti 1l 3.97 dém | Occ Bw £ 571428573 MHz T1 1 =2 9.23 dém | Occ Bw BES144855 WiHz
T2 4 6,03 dm TZ 1 -0.93 dém
i i (1711 m
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[@] TQ_’E-‘
v |
Offset 5.20 06 & RBW 100 bz Rat Lave dim  Offset 520 db w RBW 100 thz
SWT 37905 w VBW 300 bHz  Mode Auto FFT b ALt 0GB SWT  370ps w VBW 300kHz  Mode Auto FFT
SGL Count 1007100
[@ 10k Max
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CF 3,84 GH2 1001 pis Span 20.0 MHz CF 3,84 GHz 1001 pis Span 20.0 MHz
Marker Marker
Type | Ret | Tre | | Function | Function Result | type | Ret | Trc | ¥-valug |__Function | Function Result |
M1 I m M1 i 7.5 dam
T 1l Gee Bw T 1 3,62 dam Gee Bw 571428571
T2 4 TZ 1 493 dam
i ) i [ i ) L[] o
=) =
Offset §.20 06 w RBW 10 Rat Lavel Gim  Offset §.20 06 = RBW 100
SWT 3705 w VBW 30 Mode Auto FF T b ALt 0GB SWT  370ps w VBW 300kHz  Mode Auto FFT
SGL Count 1007100
[@ 10k Max
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10 o Ocetw 8.5 Pl e
L ST e A po AN Al a
o - - o 1 P LAY, VLN
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CF 3,84 GH2 1001 pis Span 20.0 MHz CF 3,84 GHz 1001 pis Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
M1 I 3 6.05 dam M1 I .95 dam
T 1l 3,02 dam | Gee Bw £.571428573 MHz T 1 | 935 dém | Occ Bw B 531468531 Wiz
T2 4 2 59 dam T2 1 3 8432158 GHz ~1.37 dam
. ‘ T & T ‘ (L
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FR1 UL-MIMO n77 / 15MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

64QAM

Offset 5.20 06 & RBW 300 kHz dim  Offset 520 db e RBW 300 iz
SWT s w VBW  LMHz  Mode Auto FFT 0GB SWT b e VBW  LMHz  Mode Auto FFT
SGL Count 100,100
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CF 3,84 GHz 1001 pts Span 30.0 MHz CF 3,84 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ret | Tre | 1 ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I 12.18 dam M1 12.06 dam
Ti 1l 4 " Occ Bw 333666 MHz T1 1 7.03 der Occ Bw 13 SAG453546 MHz
T2 4 TZ 1 6.43 dam
1 } e [ \

Middle Channel

256QAM

Middle Channel

20 08 @ RBW 300 kHz

Rat Lavel Bm  Offset 5.20 0B & RBW 300 £z
SWT 126 |5 w VBW 1MHz  Mode AutoFFT b ALt 0 OB SWT 65 @ VBW  LMHz  Mode Auto FET
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Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 11.37 dam M1 i 7 £ 10.62 dam
Ti 1l 6.62 dém | Occ Bw 453546 MHz T1 1 2.08 dém | Occ Bw 13 4BESIZAET MHz
T2 4 539 dam TZ 1 1,84 dam
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FR1 UL-MIMO n77 / 15MHz / CP-OFDM (M)

QPSK
Middle Channel

16QAM
Middle Channel

Offset 5.20 0b = RBW 200 knz dBm  Offset 520 dB e RBW 300 kHz
SWT 126 |5 w VBW 1MHz  Mode AutoFFT 0 OB SWT 5w VBW  LMHz  Mode Auto FET
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Marker Marker
Type | Ret | Tre | | Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 M1 i 10.04 dam
Ti 1l .99 dém | Occ Bw 13.606323606 MHz T1 1 5.62 dém | Occ Bw
T2 4 B 535 dim TZ 1 501 dam
J1 J e [ { )il
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256QAM
Middle Channel
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Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 I E; 12 35 dam M1 3 £ 741 da
Ti 1l 4.3 dém | Occ Bw 393605 MHz T1 1 a | Occ Bw 13 606303606 MHz
T2 4 B 5 34 dim TZ 1 2 55 dam

] i e
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

)
Offset 520 db e RBW 300 ks

SWT 189 » VBW 1 MHz

Mode auto FFT

[u;;
20 08 @ RBW 300 kHz
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Marker Marker
Type | Ret | Tre | | Function | Function Result | type | Ret | Trc | ¥-valug |__Function | Function Result |
M1 M1 1185 dam
T 1l 7,11 dam | Gee Bw 16.261738263 MHz T 1 2 58 dam | Gee Bw 1B, 1B1818182 MHz
T2 4 5,02 dam T2 1 5,04 déim
1 ) i L l

64QAM

256QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 300 ks

SWT 1894 » VBW LMHz  Mode auto BFT

Ret Lavel
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e ALt 0GB SWT  180ps w VBW  LMHz  Mode Auto FFT
SGL Count 100,100
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Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
M1 I B m M1 i 7.35 dam
T 1l Gee Bw 16,101895102 MHz T 1 3.0% d8y Gee Bw 16261738262 MHz
T2 4 TZ 1 2.15 dbm

] i e
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 5.20 06 & RBW 300 kHz
SWT 1895 » VBW

T
20 d8 & RBW 300 kHz
1MHz  Mode Aute FFT 0 0B SWT 189 s » VBW 1MHz  Mode Auto FFT
SGL Count 1007100
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CF 3,84 GH2 1001 pis Span 40.0 MHz CF 3,84 GHz 1001 pis Span 40.0 MHz
Marker Marker
Type | Ref | Tro | i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
M1 I M1 4.7 dam
T 1l Gee Bw 16.261738263 MHz T 1 .00 dam | Gee Bw 16261738262 MHz
T2 4 TZ 1 5,76 dam
1 ) i L l

64QAM

256QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 300 &
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SGL Count 100,100
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YA Y,
et i
50 dim <50 dlfsm—t
60 d 50 d
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Span 40.0 MHz CF 3,84 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 I .03 dam M1 34s5 §.71 dbm
Ti 1l 4.37 dém | Occ Bw 18.261738262 MHz T1 1 1.06 dém | Occ Bw 1B 1B1818182 MHz
T2 4 4.18 dam TZ 1 0,81 dbm

] i e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 40MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 1 Mz
SWT L1148 w VBW 3 MHz

dim  Offset 520 0b e RBW 1 Mz
Mode Auto FET 0GB SWT 445 @ VBW 30H:  Mode Auto FET
SGL Count 100,100
[@ 10k Max
M1 20 M1
10 dim—t L] 10 dém D1 L U
X i v {
| { \
a T 0
| ] |
|
10 dim—t - ' 10 dibm—t 1 !
| ! |
{ 1 /
zod T | 20 - T
/ i ) 2\
30 L — — - =30 dem 4 — — —
; vl N I ~ Ve o
40 df 45 B |
-50 dém -50 dém
60 di 60 o
70 dBm 70 dBm—1-
CF 3,84 GH2 1001 pis Span 80.0 MHz CF 3,84 GHz 1001 pis Span B0.0 MHz
Marker Marker
Type | Ref | Tro | ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
M1 I 13.11 dam M1
T 1l 8,08 dam | Gee Bw 38,121878122 MHz T 1 Gee Bw 36, 121878122 MHz
T2 4 624 dim TZ 1
1 ) i L l

64QAM

256QAM

Middle Channel

Middle Channel

tru
2008w RBW 1 MHz Rat Lavel B Offset 5.20 0B e RBW 1 Mnz
5w VBW 3MHz  Mode Auto 7T b ALt 0GB SWT 445 @ VBW 30H:  Mode Auto FET
SGL Count 100,100
[@ ik Max
] ] :
il 0
Ealec Ll 1. B470050 GHz
38 ¢ v 041950042 MH:
1 st By § 1 L
X A wf . =
T 0 ¥ T
| \ | |
-10 dBm—t b -40 dbm—t - ¥
\ | |
|
20 d 20 -
x - |
30 dem—t - - <30 dem—t At - +
- ] |
0 o / LS i s 3
J W \ S
-50 dém -50 dém
60 d 50 di
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Span 80.0 MHz CF 3,84 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 I 2.26 dom M1 £ 4.37 dam
Ti 1l Al Occ Bw 38,121878122 MHz T1 1 1,71 dby Occ Bw 3604105042 WHZ
T2 4 7.01 dém TZ 1 307 dam

] i e
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=amanas. FCC RF Test Report Report No. : FG051802I

FR1 UL-MIMO n77 / 40MHz / CP-OFDM (M)

QPSK
Middle Channel

16QAM
Middle Channel

Offset 520 06 & RBW 1 MHz dEm  Offset 520 0B e RBW 1 Wiz
SWT  1l4ps @ VBW 3MHz  Mode Auto FET 0 OB SWT 45 @ VBW 3 MH:  Mode Auto FET
SGL Count 100,100
[@ ik Max
Ml Ml
(5] 2t dam—1 (5]
[l
x (S =
10 dm—r — - 10 dém—t- — - - e
: ¥ W
[ 1 . 0 dm: + -
| |
-10 dém—t - - ~10 diim—t 1
( |
| o e i '
= [V CISUST IR AL T, RO e = | P I
YA 30 e v S
40 dle
-50 dém -50 diém
60 d 50 d
<70 dBm - B - <70 dBm—t-
CF 3,84 GHz 1001 pts Span 80.0 MHz CF 3,84 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I 12.50 dam M1 i SE4s G 11.99 dam
Ti 1l 5.93 dém | Occ Bw 38.201798202 MHz T1 1 5.62 dém | Occ Bw
T2 4 & 53 dam TZ 1 6.18 dim
1 } e o { il J L[] o

64QAM
Middle Channel

256QAM
Middle Channel

tru
2008w RBW 1 MHz Rat Lavel B Offset 5.20 0B e RBW 1 Mnz
5w VBW 3MHz  Mode Auto 7T be ALt 0GB SWT ® VBW 3MHz  Mode Auts FET
SGL Count 100,100
(@10 My
Ml Ml
(5] 2t dam—1 (5]
_Oeuty o _ | i o B ) B.1
| ol S
[i T - 0B L
| [ |
10 dBm—+ J . 4 40 dim—t 4 4
| | | |
20 - - 20 e -
L | |
30 - T 30 dm—t- — - Bt
e |
a0 B T
-50 dém—t -50 diém
60 d 50 di
<70 dBm - B - <70 dBm—t-
CF 3,84 GHz 1001 pts Span 80.0 MHz CF 3,84 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 I 3 13.00 dam M1 G m
Ti 1l 6.30 dém | Occ Bw E] 037062 MHz T1 1 Occ Bw 38121878122 WHz
T2 4 8,70 dém TZ 1

] i e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 50MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 520 db = RBW 1 Mz

Offset 5.20 0B w RBW 1 Nz
SWT  15ps @ VBW 3MHz  Mode Auto FET SWT 153 e VBW 3 MHz  Mode Auto FET
SGL Count 100
[@ 10k Max
CHE CHE
(5] S (5]
'
10 de 10 dim—t-
a o
-10 dhm—t JI ~10 dim—t
i | d \ |
z : 2 ; T
30 - - 730dBm - 5
AR - / "
’ . v / \ \/ A
od - 40 el =
-50 dém -50 dém
60 di 60 de
70 dBm 70 dBm—1-
CF 3,84 GH2 1001 pis Span 100.0 MHz CF 3,84 GHz 1001 pis Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-walug | Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
M1 1 3.820 M1 13.00 d&y
T 1l 281 Gee Bw T 1 588 dam | Gee Bw 47.352647353 WHz
T2 4 386 TZ 1 850 dam
L ; \ ) L[] o
spectrnm
Offset 5.20 06 w RBW 1 Mnz Rat Lavel 2520 dbm
SWT 153 e VBW 3MHz  Mode Auto FET

Offset 520 db e RBW 1 Mz

b ALt 0GB SWT 15 s @ VBW 3MHz  Mode Auto FET
SGL Count 100,100
(@10 My
] ] 49 dn
0
Rodn 16191200 Gz
O v 7652397652 MH.
st . i} : ' 3 2 Mt
! L f it
i i v Y
10 b —t JI . -40 diim —t 4 |
| \ | |
20 20
T T
. 1 ] 1,
- - AL 30 dm—t- - - =
f v . \
g i i | { Ln
o g G [ Ay i
-50 diém
<70 dBm—t— <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 100.0 MHz CF 3,84 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 I 3 1232 dam M1 GHE 9.2 dém
Ti 1l 6.1 | Occ Bw 47.752247752 MHz T1 1 3.9152291 | 3.91 dém | Occ Bw 47652347652 WHz
T2 4 & 50 dém TZ 1 3 6635764 GHz 238 dim
1 ) LU \

] unnin W
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 50MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel

Middle Channel

30 B
Py v

=
Offset 520 di & RBW 1 MHz Ret Lavel dém Offset 5.20 df & RBW 1 MHz
SWT 15 s w VBW 3 MH:  mode Auto FFT bo ALL 0 0B SWT 15 s w VBW 3 MH:  mode Auto FFT
SGL Count 1007100
@17 Man
CHE e CHE 257 Ao
1 (5] 9] et x 7
10 e b B 5o 10 dm—t L '
i . — o~ 2
a ‘I l‘-‘ ] . 1
1 | \ |
20 o =20
] T T
L = ]

40 cler
-50 dém—t - -50 dém -
60 d 50 d
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 100.0 MHz CF 3,84 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I 11.12 dam M1
Ti 1l 6.86 dém | Occ Bw 447552 MHz T1 1 Occ Bw ZEATAEI MHZ
T2 4 5.18 dim TZ 1
i ) i [ i ) L[] o
Ref Leyel 25.20 dom  OFset 520 06 w RBW 1 FHT Ret Lavel dim  Offset 520 d
3048 SWT  15|s w VBW 3 MHZ  Mode Auto FET b ALt 0GB SWT 15 s Mode Auto FET
Count 1007100 SGL Count 100,100
(@ i0n My (@10 My
Ml Ml AN e
20 dem—t i 20 d2 1l :
1] e
el . _ Oeunw EE iE O v 1718
_ Aoy e
/ [ ¢ Ay \
[ - 0 7
| / .
-40 dim—t i -40 dbm—t i T
‘20 dBm I 20 - ]
M [ |
N e i 30 dBm—t L
. ] b, i A 5
-0 d [ Y ; Tx
-50 dém—t - -50 dém
60 d 50 d
70 dBm <70 dBm—t-
GF 8,84 GHE 1001 pts Spen 100.0 MHz CF 3,84 GHz 1001 pts Span 100.0 MHz
Marker Marker
rype | ®et | Tro| X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 i 10,26 dam M1 GHE 433 dam
e el 5.09 dém | Occ Bw 447552 MHz T1 1 1.67 dém | Occ Bw 47,152B47153 MHz
T2 1 4,75 dam TZ 1 5 2 34 dim
i i (1711 m

yi

] i e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 60MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 1 Mz

Offset 520 b = RBW 1 MHz
SWT 17 (3 @ VBW 3MHz  Mode Auto FET SWT 17 5w VBW 3MHz  Mode Auto FET
SGL Count 100
[@ ik Max
Ml Ml
(5] S (5]
10 dém—r1- 10 dien—rt-
[ i "
|
-10 dém—t -10 dim—t ‘
20 d 20 :
30 dfim—t- i - 30 dBm -W
e A I A
P ™, LS A% A A Y
Mo B M e N A
-50 dém -50 diém
60 d 50 d
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 120.0 MHz CF 3,84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
M1 I Zgaz i M1
Ti 1l 535 d Occ Bw s 457542 MHz T1 1 Occ Bw 21078022 MHz
T2 4 455 dam TZ 1
1 ) G o 1 J (111 o
T Wi
Offset 5.20 06 e RBW 1 Mnz Rat Lavel dim  Offset 520 0b e RBW 1 Mz
SWT 17 (3 @ VBW 3MHz  Mode Auto FET b ALt 0GB SWT 17 5w VBW 3MHz  Mode Auto FET
SGL Count 100,100
(@10 My
Ml Ml 7,30 dsm
(5] S (5]
10 diser By 10 daen e B
s o
i { o —~
|
-10 dBm—t - -40 dbm—t . W
20 d T T 20 ‘I t
|
_ it 30 dim—+- ~ '\
A y nl
40 dBr
] T e TR W 1Y, (N
-50 dém -50 dim
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 120.0 MHz CF 3,84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 I 1164 dam M1 7.3 dém
Ti 1l 6,89 dém | Occ Bw 57.202097902 MHz T1 1 1.95 de Occ Bw 57.662337662 MHz
T2 4 5.04 déim TZ 1 154 dam
1 ) LU Jl

unnin W
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=amanas. FCC RF Test Report Report No. : FG051802I

FR1 UL-MIMO n77 / 60MHz / CP-OFDM (M)

QPSK
Middle Channel

16QAM
Middle Channel

Offset 5.20 06 e RBW 1 Mnz Offset 5.20 0B w RBW 1 Nz
SWT 173 @ VBW 3MHZ  Mode Auto FET SWT  17p3 @ VBW 3 MHz  Mode Auto FET
SGL Count 1007100
[@ 10k Max
M1 20 de M1 .49 didm)|
Ocp B Ot B
10 dém 10 déem- e
. A\ " = M My
A = o [ il i
| o [ f
! I ‘
10 dm—t — - | 10l —t d— . .
<20 d I 20
A 10 - e
7 Viad o/ W Wi P
40 o
-50 dém -50 dém
60 di T 60 de
70 dBm - - - . 70 dBm—1-
CF 3,84 GH2 1001 pis Span 120.0 MHz CF 3,84 GHz 1001 pis Span 120.0 MHz
Marker Marker
Type | Ref | Tro | ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
ML I 10.93 dam M1 9.24 dam
T 1l 7.87 dam | Gee Bw 58.381616382 MHz T 1 Gee Bw 57 66237662 MHz
T2 1 7.43 dam T2 1
1 ) i L [ )il

64QAM

256QAM
Middle Channel

Middle Channel

tru
B = RBW 1Mz Ret Lavel Bm Offset 5.20 0B & RBW 1 Mnz
7 s w VBW 3MHz  Mode Auto FET be ALt 0 OB SWT 17 s @ VBW 3MHz  Mode auto FET
SGL Count 100,100
[@ ik Max
Ml ] Tt
(5] S (5]
8. 1 st . 9.0
A \ ol 4
. / Y
] ] T
| |
~10 dpm—t { 10 dim—1 - i A
20 ¢ | 20 ) |
z 2 ; T
] 30 dim—t- 11 = A
i | |
v WYV ¥ Yo oy
-50 dém -50 diém
60 d 1 50 di
<70 dBm - - B - <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 120.0 MHz CF 3,84 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | %-value i ¥-walug |__Function | Function Result |
M1 I 3. 9.1 dam M1 3.95267 7.21 dim
Ti 1l 5.08 dém | Occ Bw £5,141858142 MHz T1 1 | 1.95 dém | Occ Bw £6,021078022 MHz
T2 4 393 dam TZ 1 3869131 GF 2.16 dim

] i e
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wamanas. FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 80MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 1 Mz

20 08 & RBW 1 MHz
SWT s @ VBW 3MHZ  Mode Auto FET s @ VBW 3MHZ  Mode Auto FET
] ]
o 27
10 dem—1 -
T y P
o i
|
d | |
10 dBm—t T i
0 | T
20 d
[ |
30 dim—t-

i Mg
A R FL]
-50 dém -
60 d
<700
CF 3,84 GHz 1001 pts Spen 160.0 MHz 1001 pts Span 160.0 MHz
Marker
Type | Ret | Tre | ¥-valug |__Function | Function Result | ¥-valug | Function | Function Result |
M1 I 9.53 day
Ti 1l Occ Bw 76,883116883 MHz 6,76 dém | Occ Bw
T2 4
~T

T ¥

378841 GHz | & 55 dam

64QAM

256QAM

Middle Channel

Middle Channel

Offset 520 db e RBW 1 Mz

SWT 22845 w VBW 3MHz  Mode auto FET

Offset 5.20 06 w RBW 1 Mnz
22918 @ VBW 3 MHz

Mode Auto FET

] ] T anm
M2 5 e F

10 dom Y _OcuBw = O v = 77 5742 MH:
I f [aTs Eald . ” V. r P Lt

o | s 1 Al P IV NAA 1 Ve
i [

-10 dBm—t i

20 d | !

{7

Wl
-50 dém -
60 d
<70 dBm—t—
CF 3,84 GHz 1001 pts Spen 160.0 MHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | | ¥-valug | Function | Function Result |
M1 I 3. m £ 561 dam
Ti 1l Occ Bw 77687317682 MHz GHz | 3.06 dém | Occ Bw 77,B42157842 WHz
T2 4 3878841 GHz 2.11 dam
bill T

‘ i e
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SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 UL-MIMO n77 / 80MHz / CP-OFDM (M)

QPSK
Middle Channel

16QAM
Middle Channel

Offset 520 06 & RBW 1 MHz Ret Lavel dEm  Offset 520 0B e RBW 1 Mis
SWT 22005 @ VBW 3MHz  Mode Auto FET be ALt ODOE SWT 220ps @ VBW 3MH:  Mode Auto FFT
SGL Count 100,100
(@10 My
Ml Ml
(5] S (5]
M O v 7 O v 77
10 dem—t - o 10 dam =
e A ! F v
o 4 it 1
|
-10 dém—t I 10 dim
W e
40 o
-50 dém—t - -50 diém -
60 d 50 d
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 160.0 MHz CF 3,84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I 9.63 dam M1 3.8042 921 dam
Ti 1l m | Occ Bw T1 1 525 dém Occ Bw S7363 MHz
T2 4 dam TZ 1 450 dém
) } e [ i J

64QAM

256QAM

Middle Channel

Middle Channel

Ref Leyel 2520 dom  OFfset 520 b @ RBW 1 MHz Ret Lavel dBm z
30dE SWT 2200 w VBW 3MH:  Mode auto FET b ALt O0E SWT 22348 w VBW 3MH:  Mode Auto FFT
unt 1007100 SGL Count 100,100
(@ 105 May @17k Max
Ml Ml
201 d2 1l 20 d2 1l
O v 7 O v 77
10 b . 10 dom . -
2 oy AAN i
[ T i P 1‘ - —
| |
-10 dBm—t -40 dbm—t 1 )
\ |
-20d 20 T 1
. |
30 dém - 30 dim—t- {- - 4
o o ST L
- X An
-50 dim—t - -50 dém -
60 d 50 d
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 160.0 MHz CF 3,84 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I 3 E m M1 3.8 = 6.25 dom
Ti 1l 3 Al Occ Bw 77.042057043 MHz T1 1 38211 | a, " Occ Bw 77
T2 4 3 2,34 dam TZ 1 3878362 GHz 0.70 dém
i i (1711 m bill i

i e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A498 of AB28

Report Issued Date : Apr. 06, 2021

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 100MHz / CP-OFDM (M2)

QPSK

16QAM

Middle Channel

Middle Channel

€l

B e RBW 1 Mz
5w VBW 3 MHz

Mode Auto FET

B e RBW 1 Mz

s @ VBW 30H:  Mode Auto FET
SGL Count 100,100
[@ ik Max
Ml [ E]
201 d2 1l 20 d2 1l
10 dim 95 10 dbro ot
TS et
[ i L
|
10 dim—t 10 dibm—t J
20 d 20 -
30 dBm—t- 30 dm—t- - b
T bm
g bl TP ot -
-50 dém - -50 dém -
60 d 50 d
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 200.0 MHz CF 3,84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug |__Function | Function Result | type | Ret | Trc | ¥-valug |__Function | Function Result |
M1 I 597 d M1 a7s
Ti 1l 2 Occ Bw T1 1 5.8 dém | Occ Bw 97,102697103 WHz
T2 4 TZ 1 4.43 dam
)il T )il ] L[] Lod
8 w RBW 1Mz Rat Lavel dim  Offset 520 db e RBW 1 Mz
b5 w VBW 30MHz  Mode Auto FET b ALt 0GB SWT s @ VBW 30H:  Mode Auto FET
SGL Count 100,100
[@ ik Max
Ml Ml a4 onm
(5] S (5]
3.6l 3
O v 7:102097 103 MHz O v 10ZETFI0F MH
- 10 dén
Wi gt P sl A
. R L i L %Y s e A Mnti AR A
T Tt T T ] T
I v
10 b —t 40 dlfbm —+ [ i
20 d .20 | }
30 dém—t 30 dim—t- - - ;
t: F =
g ur " | |
Y San 40 el G
LR W i AT E A v
! el T
-50 dém - -50 dém -
60 d 50 d
<70 dBm <70 dBm—t-
CF 3,84 GHz 1001 pts Spen 200.0 MHz CF 3,84 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valug |__Function | Function Result | type | Ret | Trc | %-value | ¥-valug |__Function | Function Result |
M1 I 8.5 dam M1 ) 6,84 dom
Ti 1l 3 Occ Bw 27.102897103 MHz T1 1 1.93 dém | Occ Bw 97 302607303 WHz
T2 4 TZ 1 0,55 dém
J ] T o T

‘ i e
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR1 UL-MIMO n77 / 100MHz / CP-OFDM (M)

QPSK

16QAM

Middle Channel

Middle Channel

Offset §
SWT 2t

a8 w RBW 1Mz
s W VBW 3 MHz

Mode Auto FET

Ret Lave!

dém

Offset &

B e RBW 1 Mz

b ALt 0 0B SWT s @ VBW 3 MH:z  Mode auto FFT
SGL Count 1007100
[@ 10k Max
W W
1 20 de 1
10 g L 10 dém . 5]
e . | I A A I el
:-Tl‘-m S ) e [ v S gl Py
i ¥ o . -
100l —t 10 b=t ‘
<20 d I ‘

yi

-50 dém—t - -50 dém -
60 di 60 de
70 dBm 70 dBm—1-
CF 3,84 GH2 1001 pis Span 200.0 MHz CF 3,84 GHz 1001 pis Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
ML I 3 E m M1 dam
T 1l 2 31 dém | Gee Bw T 1 77 dam | Gee Bw 07302607303 WHz
T2 1 055 dam T2 1 3.36 dam
i ) i [ i ) L[] o
Ref Level 25.20 dom  OFfset 520 0b w RBW 1 MHz Rat Lavel dBm
0dE SWT 2825 @ VBW IMH:  Mode auto FET b ALt 0 oB Mode Auto FET
ount 1007100 SGL Count 1007100
(@10n My [@ 100 Max
CHE Ml 5.00 anm
201 d2 1l 20 d2 1l ;
o Ot B e Oce B o6
oy IV 1y e A
o L AR sre A
a o x
f L i T
/ v I}
-10 dBm—t + -40 dbm—t ! !
0 |‘ 20 | !
30 dem—t =iy’ = 30 dBim—t- | = +
g LI I e o[ — - |
4 e et 40 dBm VR
e T TR
-50 dém—t - -50 dm -
60 di 60 de
70 dBm 70 dBm—1-
CF 3,84 GH2 1001 pis Span 200.0 MHz CF 3,84 GHz 1001 pis Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value i ¥-walug |__Function | Function Result | Type | Ret | Tro | ¥-walug |__Function | Function Result |
ML I §.17 dam M1 5.00 dam
T 1l Gee Bw ©7,102657103 MHz T 1 i Gee Bw 6, 703296703 WHz
T2 1 T2 1 0,33 dam
bill T (1711 m

i e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A500 of A828

Report Issued Date : Apr. 06, 2021

Report Vers

ion

. Rev. 01

FG051802I




ea FCC RF Test Report Report No. : FG051802I

SPORTON LAB.

Conducted Band Edge

FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (M2)

Lowest Band Edge /1 RB Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém  Offset 15,20 4B Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
Limit ¢hook
5g dhlpe _PPURIOUS LINE_ABS PABS

-60 dBm

Start 3.6 GHz 8004 pts Stop 3.8 GHz

[Spurious Emissions

Rangelow | Rangslp | REBW | Fraquanc |  Powerabs | ALimit |
3.600 GHz 3.695 GHz | 1,000 MHz 3.6 | -29.24 dém -16.84 d8 |

GHz 3.699 G 500.000 kHz

100.000 kHz

100.000 kHz |

-20.61 dém -7.61 dB
-22.84 dBm -9.84 d&
17.78 diém -12.22dB

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spedtrum

RefLevel 30,00 dém  Offset 15,20 4B Mode Auto Sweep
SGL Count 100/100
@1 AvgPur

Limit Gheck
PLURIOUS INE_ABS PAES

20 dblfiE

10 dBm

0 der

20 dBm

A ,

-40 dBm- o \L

=50 dem

'

L

60 dBrm
Start 3.6 GHz 8004 pts Stop 3.8 GHz
Spurious Emissions
Rangelow | Rangeup | RBW Fraquency | Powerabs | ALimit |

3.600 GHz 3.695 GHz 1,000 MHz 3.6 -31.00 dBm -15.00 de |
3,695 GHz 3,699 GHz 500.000 kHz -23.67 dém
3,699 GHz 3. Hz | 100.000 kHz - dEm
3.700 GHz 3,800 GHz 100.000 kHz

il
J

Sporton International (Shenzhen) Inc. Page Number 1 A501 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01

FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL



SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (M2)

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Ref Level 30.00 dém  Offset 15,20 4B Mode Auto Sweep
SGL Count 100/100

vgPwT

| SPURIRE CIAERABS_ PARS
20 UL"\UF pPLURIOUS INE_ABS PABS

10 dBm

-20 dBm I

-30 dam:

-40 dam

R0

-60 dBm

Start 3.88 CHz 8004 pts Stop 4.05 CHz

|Spurious Emissions
Range Low | RBW Fraquanc |  Powerabs | ALimit |
3.680 G 100.000 kHz Bl 18.39 dém -11.61d8 |
100.000 kHz -21.48 dém -8.48 dB
504000 kHz -21.01 dBm -§.01 d8
1.000 MHz | 5 dBrm -16.06 dB

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Level 30.00 dém Offset 15,20 dB Mode Auto Sweep
Courit 100/100

vgPwr

| SPURIAME QHNEKABS_ PAES
5g dhlpe _PPURIOUS LINE_ABS PABS

10 dBm

20 dBm ‘

-30 dam M
-4 dam I;AJ ! Ml /

—
60 dBrm
Start 3.88 CHz 8004 pts Stop 4.05 CHz
[Spurious Emissions

Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
0 GHz 3 0 GHz 100,000 kHz 3.97313.GHz | 5.32 dBm -24.68 d& |

100.000 kHz -29.75 dBm -16.75 dB

500.000 kHz -25.13 dBém | -13.13 dB

1.000 MHz -31.26 dém -16.26 68

LLLLLLTT L]

Page Number 1 A502 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL



wamanas. FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (M)

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum =
Ref Level 30.00 dém  Offset 15,20 4B Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Fhack PARS
20 UL"\UF pPLURIOUS INE_ABS PAES
10 dBrm
fi
50 dam %
”
60 dBrm
Start 3.6 GHz 8004 pts Stop 3.8 GHz
[Spurious Emissions
Rangelow | Rangslp | REBW | Fraquanc |
3.600 GHz 2 1,000 MHz 3.60493
H 500.000 kHz
100.000 kHz

100.000 kiHz |

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum | F

Ref Level 30.00 dém  Offset 15,20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPur

Limit ¢heck [
EPURIOLS VE_ABS PABS
50 dhlpe URIOLY INE_AB

10 dBm

20 dam—F

=30 dem
\

-40 dBm A ‘a}q

50 dom —

-60 dBm

Start 3.6 GHz 8004 pts Stop 3.8 GHz

[Spurious Emissions
Rangelow | RangeUp | REW | Fraquency | Powerabs | ALimit |
3.600 GHz 3.695 GHz 1,000 MHz

z B 500.000 kHz

-24.25 dBm -11.25 d
7 dem -17 67 dB
-24.67 88

-30.40 dBm -17.40 de |

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A503 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




wamanas. FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (M)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém Offset 15.20 di
SGL Count 100/100

Mode Auto Sweep

vgPwT
| SPURIRE CIAERABS_ PARS
20 UL;‘\UF pPLURIOUS INE_ABS PAES
10 dBrm
0de
10 dBm yii
|
-20 dBm !
1l
-30 dam: +
)
-40 dBm ¥l el
it
5 =
60 dBrm
Start 3.88 GHz 8004 pts Stop 4.05 GHz
|Spurious Emissions
Range Low | RBW | Fraquanc |  Powerabs | |
3.880 G 100.000 kHz 2.9 17.74 dBm |
100.000 kHz -20.77 deém
500.000 kHz -24.08 dBm |
1.000 MHz | Z

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spedtrum

Level 30.00 dém Offset 15,20 dB Mode Auto Sweep

Count 100/100

vgPwr
| SPURIGECHINERABS_ PAES
20 UL;‘\UF pPLURIOUS INE_ABS PABS
10 dBm
0B
10 d&
-20 dBm ‘
-30 dem JI M
-40 dam ﬂr ‘
- Pl
60 dBrm
Start 3.88 CHz 8004 pts Stop 4.05 CHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
3 0 GHz 3 0 GHz 100.000 kHz 3.97543.GHz | 5.51 deém -24.43 dB |
100.000 kHz 3.9600 -28.93 dBm -15.55 dB
500000 kHz 3.9812 | -22.64 dBm -9.64 dB
1.000 MHz 3.08833 GHz -26.45 dim -13.45 68
LLLLLLTT L]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A504 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




ea FCC RF Test Report Report No. : FG051802I

SPORTON LAB.

FR1 UL-MIMO n77 / 50MHz / CP-OFDM QPSK (M2)

Lowest Band Edge /1 RB Channel Power < -13dBm Pass

Ref Level 30.00 dbm  Offset 15,20 <& Mode Auto Swesp
SGL Count 100071000
@1 AvgPwr
Limit Fhack PAR
20 UL"\UF pPLURIOUS INE_ABS PAES
10 dBm
-30 dam: \
| /
-4 dam = T
LN O Y. O 5.LJ[ "
50 dBm ==
-6 dam
Start 3.6 GHz 8004 pts Stop 3.8 GHz
|Spurious Emissions
Rangelow | Rangslp | REBW Fraquanc |  Powerabs | ALimit |
3.600 G 3.695 GHz | 1,000 MHz ER: -35.2% dém -22.28 08 |
500.000 kHz -28.45 dém -15.45 dB
500600 kHz -16.02 dém -3.02 dB
100.000 kHz | 18.50 dBm -13.10 d8
QHRNNRNED e

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Level 30.00 dém Offset 15,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPur
Limit ¢heck PAR:
50 dhlpe—BPURIOUS LINE_ABS PABS
10 dBm
e
e bl s
-30 dam
-40 dam M /
50 dem Wt
-6 dam
Start 3.6 CHz 8004 pts Stop 3.8 CHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
z 3.695 GHz 1,000 MHz 9 -16.94. de |
500000 kHz
500,500 |kHz
100.000 kHz

Sporton International (Shenzhen) Inc. Page Number 1 A505 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01

FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 40MHz / CP-OFDM QPSK (M2)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

L J }

Spectrum # ||| spectrum o
RefLevel 30,00 dém  Offset 15,20 46 Mode Auto Swesp Ratleun] BEGDERMT — BBSGER S0 g RBUE =R
SGL Count 1000/1000 o att 30d8 @ SWT  100ms @ VBW 100KHZ Made Sweep
@7 iugrer SGL Count 100/100
| SPURIAMIS CHNEKABS PABS | @ 1Rm AvgPwr
55 dhlpe _PPURIOUS LINE_AB PAE .
20 dBm
10 dem
10 d&m
0 dBr T
|
-1 dBm i 0.dBm
Al
-20 dBm / -10 di
-30 dam f 20d
| 1
-40 dBm | -
- | - Mu.'w
-40 dirm
&0 darn
50 dB |
Start 3.688 GHz 8004 pts. Stop +.05 GHz
e m—— -60 dem
Spurious Emissions
Rangelow | Rangelp | RBW | Fraquanc |  Powerabs | ALimit | |
3,880 GHiz 3.8B0 GHz | 100.000 FHz | 17.27 dem -12.73d8 | |l cFsosn2s anz 5001 pts Span 1.02 MHz |
3,960 GHz 58961 GHz | 500,000 kHz -14.14 dém L4 dE | | feeees
3,361 GHz 3.985 GHz 500.000 kHz -28.28 dém -15.28 d8 kil
3.985 GHz | 4.050 GHz | 1.000 MHz | 3.8853 -3 dEm -19.66 db Bandwidth 500.00 kHz Power -20.84 dBm Tx Total -20.84 dBm
- — .
L i J CHRENNNRD e | ] CHAIATD e
ate: 13,7EB 5 —_—
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum ~
Reftevel 30.00 dbm  Offset 1520 €& Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SRl CHAERABS_ PAES
50 dllpe—BPURIOUS LINE_AB ¥
10 dem
0 dBr
TR I I
el v ieratrionierny |
-10 dam
-20 dBm
-30 dBm it
|
40 dam | M e, /
o s, Mw"'"""‘m
&0 darn
Start 3.688 GHz 8004 pts. Stop +.05 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.880 GHz 3.980 GHz 100.000 kHz 3.95484 GHz | -1.18 dBm -31.18dB |
3,960 GHz 3881 GHz 500.000 kHz -28.78 dBm -15.78 d&
3,381 GHz 3.985 GHz | 500.000 kHz -32.19 dém -19.19 dB
3,985 GHz 4.050 GHz 1.000 MHz -32,07 deém -19.07 68
il ) GHRREREED we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A506 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 50MHz / CP-OFDM QPSK (M)

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum # F=F(| Spectrum -
RefLevel 30.00 dBm  Offset 15.20 €5 Mode Auto Sweep Reflevel 30.00 ddm  Offset 15.20 d8 & RBW 30 kHz
SGL Count 100071000 e att 3042 @ SWT  100ms @ VBW 100kHz Mode Sweep
@ Avginr SGL Count 100/100
Limit ¢hack FAJL | @ LRm AvgPwr
20 UL"\UF pPLURIOUS INE B FAJL
20 dam
10 dBm
10 d&m
0 dBr
L 0 dém
1\ iad
-30 dam - 204
|
40 dBm =& 1 -30 dén ' |G
L ] . N T
50 dBm — — o
il
60 dBrm
50 dB |
Start 3.6 CHz 8004 pts Stop 3.8 GHz
e = -60 dBm
Spurious Emissions
Rangelow | Rangeup | RBW | Frequanc | Powerabs | ALimit | |
3.800 GHz 3.695 GHz | 1,000 MHz 3.09474 G -33.40 dém -20.40de | |1°GF 5,60975 GHz 5001 pts Span 1.02 MHz |
3,605 GHz 3.699 GHz | 500,000 Hz 3.608 -15.06 d | ||= i
6 3.700 GHz 500.000 kHz 370000 0.64 dB" A oaer
5.800 GHa | 100.000 kHz | 3.70117 GHz | Bandwidth 500,00 kHz Power -19.62 dBm Tx Total -19,62 dBm
v - ]
J ] J (TR

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spettrum

Ref Level 30.00 dém  Offset 15,20 di Mode Auta Sweep
SGL Count 100/100
@1 AvgPur
Limit Gheck PAES
55 dhlpe _PPURIOUS LINE_AB PAE
10 dBm
0 dBr
PV TN TR Ny C ey wn p
(b el i
-20 dBm
-30 dam
- s § /
S0 dem IR
-6 dam
Start 3.6 CHz 8004 pts Stop 3.8 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.600 GHz 3.695 GHz 1,000 MHz 3 -30.04 dBm -17.94 de |
3,685 GHz 3,659 GHz 506,000 kHz -33.12 dém -20.12 dB
3.696 GHz 3.700 GHz | 500,500 |kHz -26.55 dém -13;
3,700 GHz 3,800 GHz 100.000 kHz -1.55 dém -31.56 08
i ) GHRNNED we

Sporton International (Shenzhen) Inc. Page Number

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : ZMOFM350GL

Report Version : Rev. 01

: A507 of A828
Report Issued Date : Apr. 06, 2021




wamanas. FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 40MHz / CP-OFDM QPSK (M)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

(Spectrum #) ¥

Ref Level 30.00 dém Offset 15.20 di
SGL Count 100071000

Mode Auto Sweep

@1 AvgPwr

| SPURIISCHNERABS PARS
20 UL"\UF pPLURIOUS INE_ABS PAES
10 dBrm
|
-10 dem A
I
-20 dBm I{
-30 dam -
-40 dam u’l TV
i okl
99 dir L S
60 dBrm
Start 3.88 GHz 8004 pts Stop 4,05 GHz.
|Spurious Emissions
Rangelow | Rangelp | RBW | Fraquanc |  Powerabs | ALimit |
3.960 GHz | 100.000 kHz 3.978 16.69 dbm
500.000 kHz
500.000 kHz
1.000 MHz |

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Ref Level 30.00 dém  Offset 15,20 dB
Count 100/100

Mode Auto Sweep

@1 AvgPur

| SPURIGE CHMNERABS_

20 chipeprurious

10 dBm

PRI T |
e P A i |

20 dBm
|

-30 dem
-
46 dBm !

5k

-60 dBm

Start 3.88 CHz 8004 pts Stop 4.05 CHz

Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit |
3.880 GHz 3.980 GHz 100,000 kHz -1.81 dém -31.91d8 |
500.000 kHz -26.54 dém -13.94 dB
500.000 -31.17 dBm -18.17 dB
1.000 A -20.85 diny -15.95 08
LLLLLLTT L]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number : A508 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (M2)

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum # F=F(| Spectrum -
RefLevel 30.00 dBm  Offset 15.20 €5 Mode Auto Sweep Reflevel 30.00 ddm  Offset 15.20 d8 & RBW 30 kHz
SGL Count 100071000 o att 30dB @ SWT  100ms @ VBW 100 kHz Mode Sweep
@1 AvaPwr SGL Count 100/100
Limit Fhack @ 1Rm AvgPwr
50 dhlpe—BPURIOUS LINE_ABS
20 dem
10 dBm
10 d&m
0 dBr
0 dam
20 dem - : 10 dB
V’L
-30 dam - 204
1
A D I
SRR T 30 der
'a" tWMmJ\_WMMAJ
=50 dem
e 2 A-A RN
Y
“50 dn |
Start 3.6 CHz 8004 pts Stop 3.8 GHz
e = -60 dBm
Spurious Emissions
Range Low | RBW | Fraquenc: | Powerabs | ALimit |
3.600 GHz 1,000 MHz 3.69469 GHz -36.17 dBm -23.17 08 | ||"cF 3.69975 GHz 5001 pts Span 1.02 MHz |
3,695 GHz 500,000 kHz -28.72 dem -15.72 d& Ch e
500.000 kHz -15.24 dém -2.24 dB areover
ck Bandwidth 500.00 kHz Power -22.10 dBm Tx Total -22.10 dBm
Y — ]
( ) J J QI ¥

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spettrum

Ref Level 30.00 dém  Offset 15,20 di Mode Auta Sweep
SGL Count 100/100
@1 AvgPur
Limit §heck PAES
50 dhlpe—BPURIOUS LINE_ABS PABS
10 dBm
20 dem
-30 dam
™ .....LA"
=50 dem
-6 dam
Start 3.6 CHz 8004 pts Stop 3.8 GHz
Spurious Emissions
| rangeup | RBW | Fraquency | Powerabs | ALimit
Hz 3 Gl 1,000 MHz | -32.87 dBm -19.97 dB |
506,000 kHz -33.75 dem -20.75 dB
500,500 |kHz 16 dEém -16.16 dB
100,000 kHz. -24.67 88
J LLLLLLTT L]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A509 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 80MHz / CP-OFDM QPSK (M2)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum #

Spectrum

Ref Level 30,00 dbm  Offset 15,20 4B Mode Auto Swasp Ref Level 30.00 d8m  Offset 15.20 dB8 & RBW 30 kHz
SGL Count 100071000 o At 30dE @ SWT  100ms @ VBW 100 kHZ Mode Sweep
@1 AvgPwr SGL Count 100/100
| SPURIISCHNERABS @ 1Rm AvgPwr
20 UL;‘UF pPLURIOUS INE_ABS
20 dBm
10 dBm
10 d&m
0 dBr
-10 dBm l‘lg 0dam
-20 dBm n 4 i\ 10 dB
-30 dam - 'Ji 20 d
f W“* alids
oA \ Ao 30 den
Mt A e lln i oM Y
e dom
40 dbm b
60 dBrm
50 dB |
Start 3.88 GHz 8004 pts Stop 4,05 GHz.
e m—— -60 dBm
Spurious Emissions
Rangelow | Rangeup | RBW | Frequanc | Powerabs | ALimit | |
3.880 GHz 3.960 GHz | 100.000 kHz Hz 17.30 dém -12.70 d&_| || GF 3.98025 chz 5001 pts Spon LOZNEZ
500.000 kHz -14.45 deém -1.45 d& Ch e
500.000 kiHz -29.94 dBm | -15.94 o O aer
1.000 MHz | 51 31.63 dém -18.83 db Bandwidth 500.00 kHz Power -21.29 dBm Tx Total -21.29 dBm
v - ]
\ ] T e ] ! T

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spettrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15,20 d& Mode Auto Sweep

@1 AvgPur

| SPURIAME QHNEKABS_
5g dhlpe _PPURIOUS LINE_ABS PABS

10 dBm

0 der

e ’
-20,dBm

-30 dBm

-40 dBm

=50 dem

-60 dBm

Start 3.88 CHz 8004 pts Stop 4.05 CHz

Spurious Emissions
Range Low__|
3.880 GHz
3,980 GHz
3,981 GHz
3,085 GHz

RBW |
100,000 kHz
500.000 kHz
500.000 kHz
1000 MHz

Power Abs |
—4.26 dém
-31.89 dem
-36.43 dém

-35 11 dirm

Fraquency |

b

4.050 GHz

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A510 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (M)

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum #

Spectrum #

Ref Level 30.00 dBm

Ref Level 30.00 dém  Offset 15,20 4B Mode Auto Sweep Offset 15.20 dB @ RBW 30.kHz
SGL Count 100071000 o att 30de & SWT  100ms @ VBW 100kHz Mode Sweep
@1 fvarwr SGL Count 200/200
Limit Fhack PARS @ 1Rm AvgPwr
5g dhlpe _PPURIOUS LINE_ABS PAE
20 dBm
10 dBrm
10 d&m
0 dBr
0 dém
20 dem - ; -10 i
|
-30 dam T 20d
.
srar : st | IJ"‘\‘J'" . AWV
DAk dtithoad b Ao b AR
50 dBm N e - o Al i
Laas A LAAAI RS
60 dBrm
50 dn |
Start 3.6 CHz 8004 pts Stop 3.8 GHz
b . — -60 dBm
Spurious Emissions
Range Low | RBW | Fraquanc | _Powerabs | alimit | |
3.600 GHz 1,000 MHz Hz, -34.47 dém -21.47 d8 || 'GF 3.60975 GHz 5001 pts Span 1.02 MHz |
500,000 kHz -28.26 dém -15.26 de Ch e
500.000 kHz -13.90 dBm | -0.90 dB areover
3.800 GHa | 100.000 kHz | 02 GHz | 16.49 dBm -13.51 dB Bandwidth 500.00 kHz Power -20.73 dBm Tx Total -20.73 dBm
¥ g ]
\ ) T e ] ] T e

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spettrum

RefLevel 30,00 dém  Offset 15,20 4B Mode Auto Sweep
SGL Count 100/100
@1 AvgPur
Limit hock PAES
pPLURIOUS INE_ABS PAE

20 dblfiE

10 dBm

20 dam—F

=30 dem

48 df

=50 dem

-6 dam
Start 3.6 CHz 8004 pts Stop 3.8 CHz
Spurious Emissions
| REW [ Fraguancy | Powerabs | ALimit
Hz 1,000 MHz 3 | -31.93 dém -18.93dB |
506,000 kHz -32.31 dém -19.31 di
500,500 |kHz -30.64 dém -17 64 dB
100.000 kHz 3 -4 44 dBr -24.44 B
L J J GHRNIREED we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number : A511 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (M)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum #

Spectrum #

RefLevel 30,00 dém  Offset 15,20 46 Mode Auto Swesp Ratleun] BEGDERMT — BBSGER S0 g RBUE =R
SGL Count 100071000 o att 3042 @ SWT  100ms @ VBW 100kHz Mode Sweep
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| SPURIISCHNERABS (@ 1Rm AvgPwr
5g dhlpe _PPURIOUS LINE_ABS
20 dBm
10 dBm
10 d&m
0 dBr
-10 dem i 0.ddm
I
-20 dBm ' -10 dBs
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-30 dam f \ 20 d
40 dam Al . p
| -30 dein
%—w—.k.).ﬂw‘w.w MWL‘-“’W“N
SU dem -40 dirm
60 dBrm
50 dB |
Start 3.88 GHz 8004 pts Stop 4,05 GHz.
b . m—— -60 dBm
Spurious Emissions
Rangelow | Rangelp | RBW | Fraquanc |  Powerabs | ALimit | |
3.880 GHz 3.960 GHz | 100.000 kHz z 16,98 dém -13.02 &8 ||| GF 3.98025 chz 5001 pts Span 1.02 MHz |
500,000 kHz -14.01 dem 1oL de | e s
500.000 kiHz -37.32 dém | -14.32 dB O aer
1.000 MHz | 985 | -33.17 dém -20.17 db Bandwidth 500.00 kHz Power -20.81 dBm Tx Total -20.81 dBm
\i ]
L J CHRENNNRD e | ] CHAIATD e
- 5 B 24z
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum ':-'?]
Ref Level 30.00 dém  Offset 15,20 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
| SPLRLOUE GHNERABS_ Ak
5g dhlpe _PPURIOUS LINE_ABS PABS
10 dBm
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-30 dBm
P it e
40 dam
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-60 dBm
Start 3.88 CHz 8004 pts Stop 4.05 CHz
Spurious Emissions
Range Low | REBW | Fraquency | Powerabs | ALimit
3,880 GHz 100,000 kHz E ~3.61 dem -3 Glde |
3,960 GHz 506.000 kHz -31.02 dém -18.02 dB
3.981 GHz XL 500,600 |kHz -35.44 dém -22.44 dB
3.0BE GHz 4,050 GHz 1.000 MHz -32,65 dinm -19.86 08
| i ] CHINNNED e
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Conducted Spurious Emission

FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (M2)

Lowest Channel / 1RB

Middle Channel / 1RB

(T

Spectruim 1=
Ref Lovel 0.00 d8m  Offset 15.20 d8 Mode Auto Sweap Ref Level 0.00 ddm  Offset 15.20 dB Mode auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
3 Limit (heck PARS
NE ' -10 A e 4 A e
SPURIOUS_LI
2 dbm
-0 dBm
40 dBm
" A ys Pn s
R AL, e sy Fev i R L i
-&0 dim 50 diim
=70 dBm =70 dBrm
40 dam €0d
-90 der -90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | REW | Freguency power Abs | ALimit Range Low | Rangeup | | Freguency power Abs |
30.000 MHz | 1.000 MHz 314,44028 MHz -48.67 dbm -35.67 dB 20.000 MHz | 1.000 GHz -48.66 dBm
1.000 &Hz | | 1.000 MHz | 2.8 -47.12 dem | 1.000 GHz -47.13 dém
3.000 GHz | 3.600 GHz | 1.000 MHz | 3.35997 GHz -45.74 dBm | 3.600 GH2 1.000 MHz -45.68 dam
4.050 GHz | 7.000 G 1.000 MHz 6.93068 GHz -42.26 deém 4.050 GHz | 1.000 MHz 6.92305 GHz -42 50 dim
7.000 GHz 14.000 GHz 1.000 MKz | 13.83426 GHz -45.53 dBm | 7.000 GHz 14.000 GHz | 1.000 MHz | 13.86276 GHz -45.53 dBm |
14.000 GHz | 22.000 GHz | 1.000 MHz | 15.47516 GHz -40.47 dbm | 14.000 GHz 22,000 Gl 1.000 MHz 15.46466 GHz | -40.39 dim
22,000 GHz 30.000 Gl 1.000 MHz 28.64633 GHz -42.77 dém 22,000 GHz 1.000 MHz 28.66533 GHz
30,0600 GHz 40.000 GHz 1.000 MHz 39.58908 GHz -37.84 dm 30,600 GHz 1.000 MHz 39.60034 GHz
- ~r

Highest Channel / 1RB

Ref Level 0.00 dém
SGL Count 100/100

Offset 1520 d&

Mode Auto Sweap

@1 AvgPwr

Limit T;-—.;L

-&l dm
70 derm
80 dam
-a0 der
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
|__Rangelow | Rangsup | REW | Freguency Povier Abs | Alimit |
DS0 Pz | £ 1,000 MHz | 948.85807 MHz -48.41 ditm_ | -35.41 da
1.000 GHz 1.000 MHz 2.53668 GH: -47.08 dém -34.08 dB
3.000 GH2 1.000 MHz 3.52095 GH: -45.53 dém
4.050 GHz | 1.000 MHz | 6.94628 GHz | -42.75 dém |
7.000 GHz 1.000 MKz | 13.94575 GHz -45.58 dBm |
1+4.000 GHz 1,000 MHz 15.49716 GHz -40.44 dBm
22.000 GHz | 30.000 GHz | 1.000 MHz | 28.659 iz 9 dbm |
30.000 GHz 40.000 GHz 1.000 MHz 39.56846 GHz
-r
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FR1 UL-MIMO n77 / 10MHz / CP-OFDM QPSK (M)

Lowest Channel / 1RB

Middle Channel / 1RB

e

o

Ref Lovel 0.00 d8m  Offset 15.20 d8 Mode Auto Sweap fLevel 0.00 dém  Offset 15.20 dB Mode auto Sweap
S5 unt 100/100 SGL Count 100/100
@1 AvgPwr
Limit (heck PAES
-10 A + e
_SPUFIC i
2 dbm
-30 dam
40 dBm "
& E . e~ M :
e bt T Mol - ——
-&0 dim 50 diim
=70 dBm =70 dBrn
40 dam €0d
-90 der -90 dBm
Start 30.0 MHz 75008 Ets staE 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | REW Freguency | power Abs | ALimit Range Low | Rangeup | RESW | Freguency | prowerabs | ALimit
20,000 MHz | 1. : 1.000 MHz 925.10495 MHz ~48.48 dém -35.48 d 20,000 MHz | 1.01 tz 1,000 969,217 ~48.59 dbm -35.59 db
1.000 &H 3.00 | 1.000 MHz | 852 GHz -47.18 d8m | -34.16 dB 1.000 GHz 2.000 GHz 1.000 MHz | 2.49675 ! ~47.17 dém |
3.000 GH 3.600 GHz | 1.000 MHz | 3.55127 GHz -45.51 dém | 3.600 GH2 3.600 GHz 1.000 MHz 3.55877 GHz | -45.64 dam
4.050 ¢ 7.000 GHz 1.000 MHz 6.92352 GHz. -42.62 dBm 4.050 GHz | 7.000 GHz 1.000 MHz 6.89950 GHz -42.53 dim
7.000 GH 14.000 GHz | 1.000 MKz | 13.83476 GHz -45.48 dBm | 7.000 GHz 14.000 GHz | 1.000 MHz | 13.53325 GHz -45.53 dBm |
22.000 GHz | 1.000 MHz | 15.50966 GHz -40.56 dBm | 14.000 GHz 22,000 GHz 1.000 MHz 15.51016 GHz |
30.000 GHz 1.000 MHz 28.64233 GHz 56 22,000 GHz 30.000 GHz 1.000 MHz 28.65383 GHz
40.000 GHz 1.000 MHz 33.59034 GHz -24.80d6 | ||| 30,600 GHz 40.000 GHz 1.000 MHz 3958471 GHz
-r
|

Highest Channel / 1RB

Ref Level 0.00 dBm Offset 15.20 d8

Mode Auto Swesap

SGL Count 100/100
@1 AvgPwr
Limit ri ach PARS
-10 d i e
SPURIONS
2y awr
-30 dim
40 dem . % I - -
-&l dm
-70 dBm
-80 dam
-ag der
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
|___Range Low | RAW | Freguency. | Power Abs | ALimit
30.000 MHz | 1.000 MHz | 597,95852 MHz 42 -35.42 dB
1.000 GHz 1.000 MHz | 2.52974 GHz | -34.07 d&
3.000 GHz 3.600 GHz 1.000 MHz 3.28186 GHz -45.62 dam
7.000 GHz | 1.000 MHz | -42.58 dBm |
14.000 GH2 | 1.000 MHz | -45.42 dBm |
22,000 GHz 1,000 MHz 15.49766 GHz -40.17 dBm
30.000 GHz | 1.000 MHz | 26.64083 GHz -42.76 dBm
40.000 GHz 1.000 MHz 39.57471 GHz -37.93 din
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FR1 UL-MIMO n77 / 50MHz / CP-OFDM QPSK (M2)

Lowest Channel / 1RB

Middle Channel / 1RB

e

Ref Level 0.00 dém
S5 unt 100/100

Offset 1520 d& Mode Auto Sweap

f Level 10.00 dém
SGL Count 100/100

Offset 15,20 di Mode Auto Sweep

@1 AvgPwr
Limit (heck PAl
NEARS D dBliFe—f AURIOUE e AR G L
-10 dBm
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2 s
Jb\Wa\ 2 i i\t
o = -30 dBm ™
,"NMMM» A A
50 dar 40 48 | ol L
-&0 dim -50 dim
=70 dBm 60 dim
-840 dam 7o d
-90 der -g0 dBm
Start 30.0 MHz 75008 Ets staE 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | REW | Freguency | power Abs | ALimit Range Low | Rangeup | | prowerabs | ALimit
30,000 MH ; G 1.000 956,1304 ~43.42 dem -30.42 & 20.000 MHz | 1.000 GHz 1.000 -4 dam -30.36 dB
1.000 &H 1.000 MHz | 2.62156 -42.10 d8m | 1.000 GHz 3.000 GHz 1.000 MHz | ! ~42.06 dém | 06 dB
3.000 GH | 1.000 MHz | 3.38096 GHz -40.51 dém | 3.600 GH2 3.600 GHz 1.000 MHz 3.35997 GHz | -40.39 dam 39 de
4.050 ¢ GHz 1.000 MHz 6.99167 CHz -37.67 deém 5 4.050 GHz | 7.000 GHz 1.000 MHz 6.99136 GHz -37.61 dém .61 dB
7.000 GH GHz | 1.000 MKz | 13.93775 GHz -37.84 dBm | -24.84 dB 7.000 GHz 14.000 GHz | 1.000 MHz | 10.69599 GHz -37.70 dBm | 70 db
14.000 GHz | GHz | 1.000 MHz | 15.52065 GHz -31.19.dBm | -18.19 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.52265 GHz | -31.23 dim .23 dB
22,000 GHz 30.000 GHz 1.000 MHz 28.66733 GHz -35.35 dém -22.35 dB 22,000 GHz 30.000 GHz 1.000 MHz 29.94775 GHz -35.32 dém 32 d8
30,0600 GHz 40.000 GHz 1.000 MHz 39.55097 GHz -29.45 dam -16.45 d6 | ||| 30,600 GHz 40.000 GHz 1.000 MHz 3958284 GHz 29,60 dam 60 dB
B} [T . )i G ee

Highest Channel / 1RB

Ref Level 0.00 dém

Offset 1520 d& Mode Auto Sweap

SGL Count 100/100
@1 AvgPwr
Limit ri PA
-10 d e g
SPURIC
2y awr
-30 dim i
40 dBn | i, ul.a);“ S, A il
-50 dBr
-&l dm
-70 dBm
-80 dam
-ag der
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
|___Range Low | RAW | Freguency. | Power Abs | ALimit
30.0 i 1.000 Mz | 862,08646 MHz -43.20 détm_ |
1.000 GHz 1.000 MHz | 2.52574 GHz -42.08 dém |
3.000 GHz 3.600 GHz 1.000 MHz 3.47541 GH: -40.42 dam
4.050 ¢ 7.000 GHz | 1.000 MHz | 6.92689
7.000 14.000 GH2 | 1.000 MHz | 13.94775
14,000 GHz 22,000 GHz 1,000 MHz 15.51016 GHz
22,000 GHe | 30.000 GHz | 1.000 MHz | 28.64533 GHz -35.39 dbm |
30,000 GHz 40.000 GHz 1.000 MHz 39.56346 GHz -29.60 dan
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FR1 UL-MIMO n77 / 50MHz / CP-OFDM QPSK (M)

Lowest Channel / 1RB

Middle Channel / 1RB

e

Ref Level 0.00 dém Offset 15.20 d& Mode Auto Sweap

unt 100/100

o

f Level 0.00 d8m
SGL Count 100/100

oOffset 15.20 dB

Mode Auto Sweap

@1 AvgPwr
[ Limit (heck PAES
NE—ARE n .10 dirP—nuAs N
PUF SPURIOUS 7
U e 2 dbm
-30 dém -30 dam A
, L T s PPN P 1Y < L — N —
-0 d8 40 dBy -uiny
-50 dr 50 dBr
40 dem 50 dim
=70 dBm =70 dBrm
40 dam €0d
-90 der -90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | REW Freguency | power Abs | ALimit Range Low | Rangeup | RESW | Freguency | prowerabs |
20,000 MHz | 1. : 1.000 MHz 99 110 Mz -4 dém 0 20,000 MHz | 1.01 tz 1,000 980.3 ~43.48 dbm
1.000 GH: 3.00 | 1.000 MHz | ~42.16 dBm | 1.000 GHz 2.000 GHz 1.000 MHz | -42.24 dém |
3.000 GH 3.600 GHz | 1.000 MHz | -40.55 dém | 3.600 GH2 3.600 GHz 1.000 MHz -40.51 dam
4.050 ¢ 7.000 GHz 1.000 MHz H -37.71 dém 4.050 GHz | 7.000 GHz 1.000 MHz 6. Hz -37.44 dBm
7.000 GH 14.000 GHz | 1.000 MKz | 13.85725 GHz -37.50 dém | 7.000 GHz 14.000 GHz | 1.000 MHz | 13.53475 GHz -37.61 dBm |
22.000 GHz | 1.000 MHz | 15.47266 GHz -31.26 dBm | -18.26 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.50666 GHz | -31.10 dim
30.000 GHz 1.000 MHz 28.66383 GHz -35.27 dém -22.27 dB 22,000 GHz 30.000 GHz 1.000 MHz 28.66033 GHz -35.25 dém
40.000 GHz 1.000 MHz 39:58721 GHz -29.47 dam -16.47 d6 | ||| 30,600 GHz 40.000 GHz 1.000 MHz 3958659 GHz 31 dam
-r
mm |

Highest Channel / 1RB

trum @
Ref Level 0.00 dBm Offset 15.20 d8 Mode Auto Sweap
SGL Count 100/100
@1 AvgPwr
Limit ri ach A
-10 d I g
SPURIONS
2y awr
-30 dim
Tty . B
-4 dag | adl, g™ % il
-50 dBr
-&l dm
-70 dBm
-80 dam
-ag der
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
|___Range Low | RAW | Freguency. | Power Abs |
30,000 MHz | 1.000 Mz | 998.30335 MHz -43.32 ditm |
1.000 GHz 1.000 MHz | 2.530568 GHz -42.24 dim |
3.000 GHz 3.600 GHz 1.000 MHz 3.47541 GHz -40.35 dam
7.000 GHz | 1.000 MHz | 6.93135 GHz | -37.48 dém |
14.000 GH2 | 1.000 MHz | 10.6794% GH2 -37.80 dém |
22,000 GHz 1,000 MHz 15.51566 GHz -31.23 dbm
30.000 GHz | 1.000 MHz | 28.55283 GHz -35.28 dbm | -22,28 d8
40.000 GHz 1.000 MHz 39.54909 GHz 29.54 dn -16,54 dB
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FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (M2)

Lowest Channel / 1RB

Middle Channel / 1RB

e

Offset 1520 d&

o

[T

Ref Level 0.00 d8ém Mode Auto Sweap fLevel 0.00 dém  Offset 15.20 dB Mode auto Sweap
S5 unt 100/100 SGL Count 100/100
@1 AvgPwr
Limit (heck PAES
MEA -10 A ol
_SPURIC
2 dbm
-30 dam :\\
_. ANV A NPT T A ! A g\
= 40 dBgg g =
-50 dr -50 dBr
60 dBm 60 dim
=70 dBm 70 dbm
40 dam €0d
-ag der -90 dBm
Start 30.0 MHz 75008 Ets staE 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up REW | Freguency | power Abs | ALimit Range Low | Rangeup | RESW | Freguency power Abs | ALimit
20,000 MH: : G 1.000 952,25137 MHz ~43.17 dém -30.17 d 20,000 MHz | 1.000 GHz 1,000 9 571 | ~43.43 dbm
1.000 GH 1.000 MKz | 2.50975 GHz -41.87 deém | -28.87 dB 1.000 GHz 2.000 GHz 1.000 MHz | | -42.00 dém |
3.000 GH | 1.000 MHz | 3.47511 GHz -40.39 dam | -27.39 dB 3.600 GH2 3.600 GHz 1.000 MHz 3.39318 GH2 | -40.68 dam
4.050 ¢ GHz 1.000 MHz 6.99034 GHz -37.66 dém -24.66 dB 4.050 GHz | 7.000 GHz 1.000 MHz 6.90625 GHz -37.60 dim
7.000 GH GHz | 1.000 MKz | 13.54425 GHz -37.67 dBm | -24.67 db 7.000 GHz 14.000 GHz | 1.000 MHz | 13.56025 GHz -37.72 dBm |
14.000 GHz | GHz | 1.000 MHz | 15.51516 GHz -31.20 dBm | -18,20 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.49666 GHz | -31.18 dim
22,000 GHz 30.000 GHz 1.000 MHz 28.64683 GHz -35.27 dém -22.27 dB 22,000 GHz 30.000 GHz 1.000 MHz 28.65483 GHz -35.24 dém
30,0600 GHz 40.000 GHz 1.000 MHz 33.57808 GHz 2 -16,52 dB 30,600 GHz 40.000 GHz 1.000 MHz 3957809 GHz 29,53 dam
- ~r

Highest Channel / 1RB

Ref Level 0.00 dém

Offset 1520 d&

Mode Auto Swesap

SGL Count 100/100
@1 AvgPwr
Limit ri PARS
-10 d i ARE
SPURIC
2y awr
-30 dim A
g i el A, T Rovatommepmitseasii
-50 dBr
-&l dm
-70 dBm
-80 dam
-ag der
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
|___Range Low | RAW | Freguency. | Power Abs | ALimit
30.0 i 1.000 Mz | 972,17644 MHz
1.000 GHz 1.000 MHz | 2.53068 GHz
3.000 GHz 3.600 GHz 1.000 MHz
4.050 ¢ 7.000 GHz | 1.000 MKz |
7.000 14.000 GH2 | 1.000 MHz | |
14,000 GHz 22,000 GHz 1,000 MHz -31.24 dbm ;
22.000 GHz | 30.000 GHz | 1.000 MHz | -35.31 dpm | -22.31 dB
30,000 GHz 40.000 GHz 1.000 MHz 39.58536 GHz -29.46 dn -16.46 dB
- mmm——_
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